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SAMPLE NAME :  Copper base metal(CAC92) Lot.27553

CLIENT REF.NO

THE ABOVE SAMPLE(S) AND INFORMATION WERE PROVIDED BY THE APPLICANT.
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SAMPLE RECEIVED ;. 20-May-2024
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TESTING DATE : 20-May-2024 to 05-Jun-2024

ST HAR

TEST REQUESTED :  SELECTED TEST(S) AS REQUESTED BY CLIENT.

SHER SHEBIBEEOERICKYET,

TEST METHOD(S) :  WITH REFERENCE TO LATEST EDITION OF IEC62321 FOR RoHS 10 SUBSTANCES.
SHAHE OTHER CHEMICALS WERE TESTED BY EACH APPROPRIATE METHOD.

RoHS 101 E D 72 4T (X RFTIRDIECE2321%FSBLELT=,
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TEST RESULT(S) :  PLEASE REFER TO THE NEXT PAGE(S).
SRR UTOR—CESSREVES,

Fumitaka Maruyama / Quality Officer
Central Chemical Laboratory
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Test Result(s)

Test Item(s)/ Location Method Unit MDL Result
Cadmium(Cd) [EC62321-5: 2013, ICP-OES mg/kg 2 N.D.
Lead(Pb) IEC62321-5: 2013, ICP-OES mg/kg 2 N.D.
Mercury(Hg) [EC62321-4: 2013+AMD1: 2017, ICP-OES mg/kg 2 N.D.
Chromium VI(Cr(V])) [EC62321-7-1: 2015, UV-VIS mg/kg 2 N.D.
Polybrominated biphenyl(PBBs)

Monobromobiphenyl IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Dibromobiphenyl IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Tribromobiphenyl IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Tetrabromobiphenyl I[EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Pentabromobiphenyl I[EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Hexabromobiphenyl IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Heptabromobiphenyl IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Octabromobiphenyl IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Nonabromobiphenyl IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Decabromobiphenyl IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Polybrominated diphenyl ether(PBDEs)

Monobromodiphenyl ether I[EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Dibromodiphenyl ether IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Tribromodiphenyl ether IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Tetrabromodiphenyl ether IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Pentabromodiphenyl ether [EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Hexabromodiphenyl ether IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Heptabromodiphenyl ether I[EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Octabromodiphenyl ether IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Nonabromodiphenyl ether IEC62321-6: 2015, GC/MS mg/kg 5 N.D.
Decabromodiphenyl ether [EC62321-6: 2015, GC/MS mg/kg 5 N.D.
Diisobutyl phthalate(DIBP) IEC62321-8: 2017, GC/MS mg/kg 50 N.D.
Dibutyl phthalate(DBP) IEC62321-8: 2017, GC/MS mg/kg 50 N.D.
Butylbenzyl Phthalate(BBP) IEC62321-8: 2017, GC/MS mg/kg 50 N.D.
Di(2-ethylhexyl) phthalate(DEHP) [EC62321-8: 2017, GC/MS mg/kg 50 N.D.

NOTE: mg/kg = ppm, MDL = Method Detection Limit, N.D. = Not Detected

REMARK: The content of Cr(VI) has been calculated with regard to the sample weight as specified by client.
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The sample was dissolved/ decomposed totally by acid pre—conditioning method according to below flow chart.
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